CASE STUDIES:
Complex Cases



CASE STUDY
JESSICA - COMPLEX CASE STUDY



JESSICA

Jessica is now 9 weeks pregnant with twins. She looks pale and ill at
ease as she walks into the consulting room

Her partner, Luke is with her, looking agitated. “She’s been spewing her
guts up doc; you've got to help! The chemist gave her some vitamins,
which haven’t helped at all”

Her BP is 90/60 sitting, 80/55 standing, her PR is 104 and she reports
that she isn’t passing much urine. You notice a suspicious bruise as you
take her blood pressure

Outline your approach



Nausea and vomiting in pregnancy

« Nausea - most common Gl symptom of pregnancy, occurring in 80 -
85% of pregnancies

» Associated with vomiting in approx. 52%

* ~90% report cessation of symptoms by 16 - 20 weeks

Pregnancy Care Guidelines



https://app.magicapp.org/?language=en#/guideline/jm83REa

Nausea and vomiting in pregnancy

Only 11 - 18% of women report having nausea & vomiting confined to
the mornings

Hyperemesis gravidarum is not common, affecting 0.3 - 1.5% women

Discontinuing iron supplements/iron containing multivitamins may
improve symptoms

Continue iodine and folate if possible

Pregnancy Care Guidelines



https://app.magicapp.org/?language=en#/guideline/jm83REa

Nutrition Education Materials Online (NEMO) | Queensland Health

Managing Morning Sicknessfactsheet


https://www.health.qld.gov.au/nutrition/patients

SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Nausea and vomiting in pregnancy

* Nausea, vomiting and/or dry retching caused by pregnancy, with
symptoms commencing in the first trimester without an alternate

diagnosis.

« Severity may be quantitated using the PUQE-24 Scoring System
1. Mild: PUQE-24 = 4-6

2. Moderate: PUQE-24 =7-12

3. Severe: PUQE-24 213

* Inability to eat and drink, significant weight loss and/or significant
limitation of activity, irrespective of the PUQE-24 score, should also be

considered as a measure of severity
SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Nausea and vomiting in pregnancy

SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Nausea and vomiting in pregnancy

« Anti-emetics
« ginger 250mg TDS - QID
- vitamin B6 (Pyridoxine) 10 - 25mg TDS - QID
« doxylamine, metoclopramide, prochlorperazine
- ondansetron (second-line)

 Acid suppression
« famotidine, nizatadine, omeprazole

« Manage/prevent constipation
* docusate sodium

SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

o - (Affix patient identification labe here) (Affix patient identification label here)
ueenslan
. nslan
& Government URN: %@ ggs:rnsrkaen? URN:
Royal Brisbane and Women'’s Hospital Family Name: Royal Brisbane and Women’s Hospital Family Name:
Emergency & Trauma Centre (ETC) Given Names: Emergency & Trauma Centre Given Names:
VO'\?\'/TE”I;')GC'I’E‘I Y Y | A= VOMITING IN EARLY PREGNANCY | ddress:
Date of Bith: s Om LF L (VEP) CLINICAL PATHWAY Date of Birth: se: OOm OfF O
INCLUSION CRITERIA EXCLUSION CRITERIA o - & i Shem Si it

[J <14 weeks pregnant with nausea & vomiting [ Per Vaginal (PV) bleeding — — ngomg m?nagemen I SHBE EEY I S,
[ >14 weeks pregnant documented history of [J Lower abdominal pain without USS confirmed [ Review investigations & treat identified issues — eg: Electrolyte derangement, UT!

Hyperemesis this pregnancy location of pregnancy [J Regular medications on arrival (as appropriate in clinical context and with allergies)
Respiratory Rate Blood pressure % Weight 0SS - . . .
(RR): /min (BP): / [(Pre-pregnancy weight — current weight) + pre-pregnancy weight] x 100 D Pyridoxine 25 mg PO TDS D Metoclopramide 10 mg PO/IV TDS
RED FLAGS - If present for Consultant review & consider early referral to Obstetric Medicine [ Ondansetron 4-8 mg PO/IV TDS  [] Thiamine 100 mg PO/IV TDS
[JHR <50 or >120 [ Ataxia [[] Altered consciousness [] Doxylamine 12.5 mg PO Nocte (night and early morning vomiting)
[J Systolic BP <80 or >130 [] Headache [ Visual disturbance If tolerated and severe symptoms, consider increasing to 25 mg nocte + 12.5 mg midday
[J HISTORY & EXAMINATION: Documentation of . L . .

[] Gestation [ Previous pregnancies with hyperemesis [ Additional medications to consider:

[J USS findings this pregnancy [ Current treatment for Early Pregnancy Vomiting [[] Pantoprazole 40 mg daily prn if symptomatic of reflux (epigastric burning, burping etc)

[J Medical conditions [J Complete PUQE tool and record score

[J Doxylamine 25 mg PO Nocte and 12.5 mg midday for sever case.

Pregnancy Unique Quantification of Emesis (PUQE) index
[] Coloxyl 120 mg - 2 tabs PO Nocte PRN for constipation

Total score is sum of replies to each of the three questions. PUQE 24 score: Mild < 6; Moderate = 7-12; Severe= 13-15

Motherisk PUQE — 24 scoring system: [J IV Fluids - Titrate to encourage oral intake. , Normal Saline or Hartmann’s 125 ml/hr or as clinically
In the last 24 hours, how long have you felt Not at all 1 hour or 2-3 hours 4-6 hours More than appropriate
nauseated or sick to your stomach? (1) less (2) 3) (4) 6 hours (5)
- ) ) ) | did not [J Weight & strict fluid balance
In the last 24 hours have you vomited or thrown 7 or more 5-6 times 3-4 times 1-2 times throw up
up? time (5) 4) (3) 2) ) [J Patient to complete - MR 61079 Scoring Template for Edinburgh Postnatal Depression Scale (EPDS)
In the last 24 hours how many times have you had 1-2 times 3.4 times 5.6 times 7 or more Score of 13 and above please refer to Perinatal MH Service: Perinatal-Mental-Health@health.qgld.gov.au
retching or dry heaves without bringing anything No time (1) ) ®) @) times (5)
up? Indications for discharge
? ?
How many hours have you slept out of 24 hours? = Why? [ Adequate oral intake
On a scale of 0 to 10, how would you rate your wellbeing? (0 worst possible < 10 the best you felt before pregnancy)
Can you tell me what causes you to feel that way? [J All abnormalities addressed and corrected (electrolyte derangement, dehydration)
Initial management in the ETC [J Planned follow-up with GP or obstetrician within 72hrs

[J Urine — Dipstick and ketones; M/C/S - if indicated

[J Discharge pack with Script, Early Pregnancy Vomiting Handout and medication advice
[J Bloods - FBC, CHEM20, BHCG if no previous level (TFTs if representation & not completed this

pregnancy) consider antenatal screen for complex social patient if not done. Discharge script: Ensure the discharge medications reflects admission medications.
[J IVC - 1L Normal Saline STAT then 1L Normal Saline 250 ml/hr or as clinically appropriate [J Metoclopramide 10 mg PO TDS PRN; Qty 30
[] stat medications (as appropriate in clinical context and with allergies) ] Ondansetron 4 mg tablet (not wafer) 1-2 PO TDS PRN; Qty 30

[ Pyridoxine 25 mg PO

[] Antiemetic — one or both of Metoclopramide 10 mg IV/PO; Ondansetron 4 — 8 mg IV/PO
[J Thiamine 300 mg IV/PO (] Coloxyl 120 mg 2 tabs PO, Nocte, PRN; Qty 100

[J Pantoprazole 40 mg PO daily prn Qty 30

[[] Refer to SSU — If no oral intake or symptom resolution after 1 hour of treatment [] Pyridoxine 25 mg PO TDS; Qty 100

[J Consider USS Pelvis & Transvaginal - If there is another clinical indication [] Doxylamine 25 mg % to 1 PO Nocte +/- 12.5 mg Midday PRN; Qty 20

Indicationsfor referral tojobstetric medicine (onelor more of) Must be accompanied by EPV Handout with medication titration advice

[J Severe electrolyte disturbance

[J Excess weight loss (5% or more) Short Stay Clinician to complete

[ Not tolerating oral medication or adequate intake within SSU after trial of IV fluids & medication Name: Designation:

[] 3rd presentation to ED within 2 weeks whilst on maximal medical management

[ significant Comorbidity — Insulin Dependent Diabetes, Eating Disorder, BMI <18 Signature: Date: / /
Page 1 of 2
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Differential diagnosis of NVP in
Pregnancy

SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Hyperemesis gravidarum
(Windsor definition)

Symptoms starting in early pregnancy <16 weeks gestation
Severe nausea and/or vomiting (PUQE-24 > 13)

Inability to eat and/or drink normally

Strongly limiting daily activities

Signs of dehydration deemed contributory but not mandatory

SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Hyperemesis gravidarum

« Examination:

o PR, BP, temperature, weight, any signs of dehydration
o abdomen

o other e.g. CNS

o Psychosocial screening

* Investigations:

o FBC, ELFTs, Mg, TSH, HbA1c, lipase, urine M/C/S, USS to assess for multiple gestation and
gestational trophoblastic disease

« Admission

o IV fluid and electrolyte replacement +/- enteral/parenteral nutrition
o IV/SC anti-emetics
o consider corticosteroids

o monitor weight and fluid balance
SOMANZ Position Statement



https://somanz.org/content/uploads/2023/12/SOMANZ-Management-of-NVP-Position-Statement-Updated-Oct-2023-FINAL-1.pdf

Domestic & family violence is not just physical

« Coercive control - pattern of behaviours which aims to instil fear and control a person

 Social abuse - isolating a person by controlling who they see, who they speak to, sabotaging
relationships

« Emotional abuse - insults, put-downs, ridiculing, name calling, humiliation
« Psychological abuse - behaviour aimed at undermining person’s sense of self

« Tech abuse - using technology to bully, harass, intimidate; controlling who you can or cannot be friends
with on social media; sending insulting messages online or over the phone

 Sexual abuse - forced or unwanted sexual activity

« Reproductive abuse - making decisions about another person’s body or coercing a person into making
certain reproductive decisions

What is domestic violence? - Mensline
Domestic and family violence common risk and safety framework



https://www.dvconnect.org/mensline/what-is-domestic-family-violence/
https://www.publications.qld.gov.au/ckan-publications-attachments-prod/resources/c927ea9b-6973-4912-966e-dc11d1d46a67/common-risk-safety-framework-2022.pdf?ETag=70793b6943532f9f1f2c9f038704f600

Domestic & family violence is not just physical

 Systemic abuse - using systems such as the courts to continue to
control, manipulate and abuse

 Financial abuse - restricting access to money, accumulating debt in
another person’s name, preventing a person from seeking or
maintaining employment

« Spiritual or Cultural abuse - not allowing you to practise your religion
or cultural practices; attempting to justify violence or abuse with
religious or spiritual practices

- Stalking - includes monitoring, watching, following; outside home or
workplace

 Physical abuse including property damage - use of violence or threat
of violence

« Pet abuse - abuse or threat of abuse of pets

What is domestic violence? - Mensline

Domestic and family violence common risk and safety framework



https://www.publications.qld.gov.au/ckan-publications-attachments-prod/resources/c927ea9b-6973-4912-966e-dc11d1d46a67/common-risk-safety-framework-2022.pdf?ETag=70793b6943532f9f1f2c9f038704f600
https://www.dvconnect.org/mensline/what-is-domestic-family-violence/

Coercive Control - changes to the law

 From 26 May 2025 will become a
Criminal Offence in Queensland

« illegal for an adult to use abusive
behaviours towards their current, or
former, intimate partner, family
member, or informal (unpaid) carer with
the intention to control or coerce them

« patterns of physical and/or non-
physical abuse used to hurt, humiliate,
isolate, frighten, or threaten a victim-
survivor

 a maximum penalty of 14 years
imprisonment due to the serious nature
of the offence and the harm coercive

control can cause victim-survivors _
Coercive control laws | Need to know | Queensland Government



https://www.qld.gov.au/community/getting-support-health-social-issue/support-victims-abuse/need-to-know/coercive-control/coercive-control-laws

High Risk

Indicators

Coercive control laws | Need to know | Queensland Government



https://www.qld.gov.au/community/getting-support-health-social-issue/support-victims-abuse/need-to-know/coercive-control/coercive-control-laws

« Organise a follow up appointment
without partner if possible

* Indicate concerns on Maternity
booking in referral (including safe
methods for contact)



Mandatory reporting responsibilities

If a doctor or registered nurse forms:

« a reportable suspicion a child has suffered, is suffering, or is at
unacceptable risk of suffering, significant harm caused by physical or
sexual abuse and may not have a parent able and willing to protect the
child from the harm. s73£ Child Protection Act 1999

« a reasonable suspicion a child may be in need of protection; or an unborn
child may be in need of protection after he or she is born. s734 Child
Protection Act 1999

Child Safety Services’ Regional Intake Brisbane 1300 682 254 (business hours)
Child Safety After Hours Service Centre Queensland 1800 177 135

Report child abuse | Department of Families, Seniors, Disability Services and Child Safety



https://www.dcssds.qld.gov.au/our-work/child-safety/protecting-children/report-child-abuse

The line is staffed by Aboriginal men, including Elders, who have a lived experience in the issues that the line offers
support for.

LGBTQIA+

Rainbow Sexual, Domestic and Family Violence Helpline

PH: 1800 487 212 Web: hups://fullstop.org.au/get-help/our-services/rainbowyiolenceandabusesupport

The Rainbow Sexual, Domestic and Family Violence Helpling is for: Anyons in Australia who is from LGBTO+
communities who has recently or in the past experienced sexual, domestic or family violence

Q Life

PH: 1800 184 527 Web: hilpsJ/hwww glife.org.aul

Qlife iz a free peer support and referral service for LGBTIQ+ people via telephone and webchat. They can be
contacted between 3pm and 12am, 7 days a week.

Living with an intellectual or learning disability

WWILD

PH: (07) 3262 9877 Web: hitpsshwwild.org ut

WWILD supports people with intellectual or leaming disabilities who are viciims or survivors of sexual viclence or have
been victims of crime.

Speaking a language other than English

Immigrant Women’s Support Service (IWSS)

PH: (07) 3846 3490 Web: hitps-lfiwss org.auw

Immigrants Women's Support Service is a specialist service response for immigrant and refuges women from non-
English speaking background and their children who have experienced domestic andfor sexual violence.

Legal Advice

Women's Legal Service

PH: 1800 957 957 Web: hitps:/fwisg org.au/

The Women's Legal Service Queensland (WLSQ) provides legal assistance and other key support services to women
in the areas of domestic and family violence, family law, child protection and sexual assault — counselling notes protect
matters. Available Monday to Friday, 9.00am and 4.30pm.

Legal Aid Queensland

PH: 1300 65 11 88 Web: hitps:/twww.|eqalaid.old. gov.awFi al-information/Relationships-and-children/Domestic-
and-family-violence

Legal Aid Queensland provides legal help to financially disadvantaged Queenslanders. Available Monday to Friday,
8.30am to 4.30pm (except on public holidays).

W3 ESective: February 2025 Review: February 2026 Page 2of4

GP and primary care
education | Metro North
Health



https://metronorth.health.qld.gov.au/refer-your-patient/gp-events/education-resources
https://metronorth.health.qld.gov.au/refer-your-patient/gp-events/education-resources
https://metronorth.health.qld.gov.au/refer-your-patient/gp-events/education-resources

Financial Assistance

Vietim Assist Queensland (VAQ)
PH: 1300 546 587 Web: hitps-ihwaw gld go

Access to support services and financial assistance to help victim/survivors of viclence erime (including DFV) to
recover.

Centrelink Crisis Payment for extreme circumstances DFV
Web: https-fwww.servicesausiralia gov.au/crisis-payment-for-exireme-circumstances-family-and-domestic-violence

Specialist DFV Services

Brisbane Domestic Violence Service (BOVS)

PH: (07) 3217 2544 Web:https fwww.micahprojects.org.auw'support-services/domestic-family-violence-services

Inala, South Brisbane, Zillmere in Brisbane City area DF\ counselling, Victim support, Support for children, Men's
behaviour change, DFV court support, Support for Aboriginal and Tomes Strait Islander peoples, Support for culturally
diverse pecple, Suppert for young pecple. Provides DFV information, advocacy and psycho-education to adult victims,
children and young people, court-based senvices for Richlands and Holland Park court houses, and intervention
programs for offenders using viclence in their relationships.

Centre Against Domestic Abuse (CADA} Inc.

PH: Caboolturs (07) 5498 9533, Redcliffe (07) 3283 6930, Sandgate (07) 3205 5457

Web: httpsiicads oo aul

DFY counselling, Victim support, Support for children, DFY court support, Support for Aboriginal and Tomes Strait
Islander peoples, Support for culturally diverse people, Support for young people. Provides information and domesfic

violence counselling for women, children and young people who have experienced domestic and family viclence, case
management and court-based services

Men Choosing Change (Uniting Care Qld)

PH: (O7) 5428 4200 Web: https:/fwww.unitingcareqld. com.awservices-and-supportifamily-supportimen-choosing-
change

Moreton Bay in Moreton Bay Regional area DFY counselling, Men's behaviour change, Support for Aboriginal and
Torres Sirait Islander peoples, Support for culturally diverse people, Support for young people. Provides intervention
programs for men who use vickence in their personal relationships, and information to male respondents in domestic
and family violemee court proceedings at the Caboolture, Redceliffe and Pine Rivers Magisirates Courts.

Other Services

SANDBAG

PH: (07) 3869 3244 Web: hitpsiwww sandbag.ong au/domestic-familv-support/

Bracken Ridge, Sandgate in Brishane City area DFV counselling, Vicim suppert, Support for children, Support for
Aboriginal and Torres Strait |slander peoples, Support for culturally diverse people, Support for young people.
Provides domestic viclence counselling to adult victims and children and young people.

W3 Efieciive: February 2025 Review: February 2026 Page 3of4

Northside Connect Inc

PH: (07) 3260 6820 Web: https/northsideconnect. org.aufsupport!

Bald Hills - Everton Park, Chermside, Mundah, Sandgate, The Gap-Encggera, Brishane City in Brisbane City area.
Provides a frauma-informed specialist domestic and family violence support service model through a range of activities
and programs.

Strong Women Talking — Marigurim Mubi Yangu Aboriginal and Torres Strait Islanders
Corporation

PH: (07) 3292 3500 Web: https://strongwomentalking.org. awsenvices!

Brizbane City (and Ipswich area). Provides the delivery of the Healing Joumey Program service to First Nations
women who are 18 years and over who have experienced or are at risk of experiencing domestic and family violence:
or sexual viclence.

Brisbane Youth Service (BYS) Inc.

PH: {07) 3620 2400 Web: https-ifbrisyouth.org/

Brigbane City in Brishane City area. The BYS Safe Relationships Program includes a behaviour change program for
young men uging viclence which is an evidence-based psychoeducational intervention delivered one-on-one with
young men {and young women) who use violence.

RSPCA Pets in Crisis Program

Pets in Crisis provides a safe house for the pets of individuals at serious risk of domestic viclence. For those who need
to seek refuge but who are unable to find care for their pets can contact the DV Connect 24 hour crisis line on 1800
811 811 for women and 1800 600 &36 for men. OV Connect will work directly with RSPCA Qld to find temporary care
for their pets at either an RSPCA Animal Care Cenfre across the State or with trained RSPCA foster carers.

Brisbane MNorth Health Pathway — localised Domestic and Family Violence
Support Services health pathway

‘Web: hiips/brisbanenorthphn org pract

Usemame: Brisbane
Password: North

V3 Efective: February 2025 Review: February 2026 Page £of4

GP and primary care
education | Metro North
Health
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GP and primary care education | Metro North
Health
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CASE STUDY
NICOLE - COMPLEX CASE STUDY



NICOLE

- Nicole - G2P1, K28, GDM, is stressed - running late for appointment
(caught in traffic), discovers you are running late anyway; she must
leave ASAP to get back to work in time for important meeting

 She's had a “stinker” of a headache all week and is not surprised
that her BP is elevated at 162/97. She is certain it will settle once
she calms down

* Despite her protests, you take her BP again after 5 minutes and the
best you can get is 153/92.

* Qutline your approach



Hypertension and pregnancy

Queensland Clinical Guideline: Hypertension and pregnancy

Flow Chart: M: of hyper ion in pr
(Risk factors for pre-eclampsia N Maternal investigations
* Previous history of pre-eclampsia * Urine dipstick for proteinuria
« Family history of pre-eclampsia « Spot urine protein to creatinine
« Inter-pregnancy interval = 10 years ratio if:
« Nulliparity and/or multiple pregnancy Hypertension o 2 2+ or recurrent 1+ on dipstick
* Pre-existing medical conditions sBP > 140 mmHg o Full blood count
o Congenital heart defects andlor «Urea, creatinine electrolytes and
o Pre-existing diabetes dBP >90 mmHg urate

o Renal disease
o Chronic hypertension
o Chronic autoimmune disease
e Age 2 40 years
«BMI = 30 kg/m®
«Maternal depression or anxiety Initiate antihypertensives
 Assisted reproductive technology Maternal Commence if:
* Gestational trophoblastic disease investigations and +sBP 2 160 or dBP 2 110 mmHg
\s Fetal triploidy Vi fetal assessment ider if:

*LFT including LDH

Fetal assessment
* 4CTG
* USS for fetal growth & wellbeing

Consider if:

*sBP 2 140 or dBP 2= 90 mmHg

« Choice of antihypertensive drug as
per local preferences/protocols

Indications to consider birth
« Non-reassuring fetal status
« Severe fetal growth restriction
* Uncontrollable pre-eclampsia Oral antihypertensive (initial dose -
« Eclampsia adjust as clinically indicated)
« Uncontrollable hypertension *Methyldopa 125-250 mg bd
« Placental abruption e Labetalol 100 mg bd
o Acute pulmonary oedema « Nifedipine (SR) 20-30 mg daily
« Deteriorating platelet count, liver * Hydralazine 25 mg bd
and/or renal function «*Nifedipine (IR) 10-20 mg bd
 Persistent neurological symptoms e« Prazosin 0.5 mg bd
« Persistent epigastric pain, nausea or + Clonidine 50100 micrograms bd
vomiting with abnormal liver function

indicated?

tests (C Outpatient care B
p . ~ « If mild-moderate hypertension
Severe h.ypertensmnlpre- without preeclampsia
eclampsia * Individualise of appointments

« Multidisciplinary team approach
* Manage in birth suite/HDU
e Strict control of BP

Consider admission if:

* Fetal wellbeing is of concern
* Maternal and fetal assessments e sBP = 140 mmHg or
 Continuous #CTG * dBP 2 90 mmHg or
« Consider magnesium sulfate « Symptoms of pre-eclampsia, or
« Consider corticosteroids if preterm ) 4 proteinuria or pathology results
labour anticipated > abnormal
o Strict fluid management No Oreoind)
« FBC, ELFT including urate & LDH el Inpatient monitoring
« Coagulations screen e * BP 4 hourly if stable
« Urine for protein to creatinine ratio + #CTGdaily .
« Consider transfer to higher level o Ward urinalysis, as required
\_facility, if required Y, Yes * Maintain accurate fluid balance
* Daily review (minimum) by
obstetrician
* Normal diet
o Bedrest is not usually
< recommended

* Consider VTE prophylaxis

P m
| ALPS: antiphospholipid syndrome, BMI: body mass index, BP: blood pressure, CTG: cardiotocograph, |
| dBP: diastolic BP, ELFT: electrolytes and liver function test, FBC: full blood count, FHR: fetal heart rate, |
| HDU: high dependence unit, LDH: Lactate dehydrogenase, SBP systolic BP, USS: ulirasound scan,

| VTE: venous thromboembolism, > greater than, <: less than, 2: greater than or equal to, < less than or |
| equal to, *Nifedipine formulations available with SAS authority, #interpret CTG with caution when |
| gestational age less than 28 weeks |

Queensland Clinical Guidelines

Flowchart: F21.13-2-V9-R26

Refer to online version, destroy printed copies after use Page 3 of 36


https://www.health.qld.gov.au/qcg/publications#maternity

Hypertension in pregnancy

SOMANZ Hypertension in Pregnancy Guideline 2023



https://www.somanz.org/content/uploads/2024/01/SOMANZ_Hypertension_in_Pregnancy_Guideline_2023.pdf

Hypertension in pregnancy

National Institute for
NIC Health and Care Excellence NICE

guideline

Hypertension in
pregnancy: diagnosis and
management

NICE guideline
Published: 25 June 2019
Last updated: 17 April 2023

www.nice.org.uk/guidance/ng133

Hypertension in pregnancy: diagnosis and management

conditions#notice-of-rights).



https://www.nice.org.uk/guidance/ng133/resources/hypertension-in-pregnancy-diagnosis-and-management-pdf-66141717671365

Hypertension

* Most common medical problem in pregnancy

* A leading cause of perinatal and maternal morbidity &
mortality

* SBP 2140 &/or dBP 290 = mild - moderate
* sSBP =160 &/or dBP = 110 = severe
« SBP 2 170 = medical emergency



Classification of hypertension in
pregnancy

* Chronic hypertension occurring in pregnancy

« White coat hypertension

« Masked hypertension

* Transient gestational hypertension

« Gestational hypertension

* Pre-eclampsia

* Pre-eclampsia superimposed on chronic hypertension



Oral antihypertensives

Table 16. Oral antihypertensive drug therapy

Drug Initial dose Maintenance Dose | Maximum daily dose
Methyldopa®’ 125-250 mg BD gﬁg_t?n?(e)sn;l%ily Maximum/day 2 g
Labetalol® 100 mg BD gg?l}?rggsné%ily Maximum daily dose: 2.4 g
Hydralazine5°.60 25 mg BD 25-100 mg BD Maximum daily dose: 200 mg
Nifedipine (SR)%'62 | 20-30 mg daily 60-120 mg daily Maximum daily dose: 120 mg
*Nifedipine (IR)6'53 | 10-20 mg BD 20-40 mg BD Maximum daily dose: 80 mg
Prazosin% 0.5 mg BD 1 mg TDS Maximum daily dose: 20 mg
Clonidiness55 g%—100 microgram l‘I3 5D0—300 microgram rl\:lﬂa;i;g:;nmdaily dose: 600

*Special Access Scheme (SAS) authority required. Note: Nifedipine formulations available with SAS authority



Pre-eclampsia

 Multisystem disorder

 Hypertension & involvement of 1 or more other organ
systems and/or fetus

 Resolves within 3 mo. Postpartum
 Hypertension may not be the first manifestation

* Proteinuria common but not mandatory to make the
clinical diagnosis



Table 7. Clinical risk factors for pre-eclampsia

Risk factors for pre-eclampsia

Risk factor

Relative risk [95% Cl]

Previous history of pre-eclampsia®

*Adolescent pregnancy (10-19 years)?!

Systemic lupus erythematosus?

Chronic hypertension?

Assisted reproductive technology (donor oocytes)2°
Pre-existing diabetes?°

Family history of pre-eclampsia?®

Twin pregnancy (increased risk with multiples)?*

Body mass index (BMI) before pregnancy (> 30 kg/m?)20

Antiphospholipid syndrome?°

Nulliparity?°

Pre-existing kidney disease?

Assisted reproductive technology (donor sperm)?
Maternal congenital heart defects?®

Maternal anxiety or depression?

Inter-pregnancy interval greater than 10 years?
Gestational trophoblastic disease?’

Fetal triploidy?®

Fetal aneuploidy?

8.40[7.10 t0 9.90]
6.70 [5.80 to 7.60]
5.50 [4.50 to 6.80]
5.10 [4.00 to 6.50]
4.34 [3.10 to 6.06]
3.70 [3.10 to 4.30]
2.90 [1.70 t0 4.93]
2.93 [2.04 to0 4.21]
2.80 [2.60 to 3.60]
2.80[1.80 to 4.30]
2.10 [1.90 to 2.40]
1.80 [1.50 to 2.10]
1.63 [1.36 to 1.95]
1.50 [1.30 to 1.70]
1.27 [1.07 to 1.50]
1.10 [1.02 to 1.19]
Unavailable

Unavailable

Unavailable

*Limited data (primarily from low resourced countries) may suggest higher incidence in adolescent pregnancies




First trimester screening for
pre-eclampsia
« Maternal risk factors

« Mean arterial pressure

« Sonographic markers

outerine artery pulsatility index (UTPI) measured between 11+0 -
13+6 weeks

 Biochemical markers

oplacental growth factor (PIGF)
opregnancy associated plasma protein-A (PAPP-A)



Pre-eclampsia risk reduction

« Aspirin 100 - 150 mg at night - commence before 16+0
weeks

* 1200 - 2500 mg calcium if intake < 600mg/day



Symptoms of pre-eclampsia

Severe headache

Visual disturbance

Severe upper abdominal pain (epigastric or RUQ)
Nausea and vomiting

Sudden or progressive peripheral oedema



Diagnosis of pre-eclampsia

3.3 Diagnosis of pre-eclampsia

A diagnosis of pre-eclampsia requires bothé:
¢ Hypertension arising after 20+0 weeks gestation, confirmed on 2 or more occasions AND

¢ One or more of the organ/system features related to the mother and/or fetus identified in Table 5.

Diagnosis of pre-eclampsia.

Note:

¢ Hypertension may not be the first manifestation

o Pre-existing hypertension is a strong risk factor for the development of pre-eclampsia® and
requires close clinical surveillance

e Proteinuria is common but is not mandatory to make the clinical diagnosis®8

Table 5. Diagnosis of pre-eclampsia

Aspect Consideration
o Random urine protein to creatinine ratio greater than or equal to 30
Renal mg/mmol'* from an uncontaminated specimen (proteinuria)

Serum or plasma creatinine greater than or equal to 90 micromol/L™ or
Oliguria (less than 80 mL/4hours or 500 mL/24 hours)

Haematological

Thrombocytopenia™ (platelets under 150 x 109/L)

Haemolysis® (schistocytes or red cell fragments on blood film, raised
bilirubin, raised lactate dehydrogenase (LDH), decreased haptoglobin)
Disseminated intravascular coagulation (DIC)®

Liver

New onset of raised transaminases' (over 40 IU/L) with or without
epigastric or right upper quadrant pain®1

Neurological

Headache?

Persistent visual disturbances (photopsia, scotomata, cortical blindness,
retinal vasospasm)

Hyperreflexia with sustained clonus

Convulsions (eclampsia)

Stroke

Pulmonary

Pulmonary oedema’*

Uteroplacental

Fetal growth restriction (FGR)?

Suspected fetal compromise’

Abnormal umbilical artery Doppler wave form analysis
Stillbirth

Queensland Clinical Guidelines



https://www.health.qld.gov.au/qcg/publications#maternity

CASE STUDY
KYLIE - COMPLEX CASE STUDY



KYLIE

- Kylie - age 32, presents anxiously for advice. Her 11-year-old
step-daughter, who stayed with her last weekend, has just been
diagnosed with Chicken Pox. Kylie is 17 weeks pregnant.

* Qutline your approach

* What are current Australian recommendations for
preconception, antenatal and postnatal vaccinations, not just
Varicella?



Management
of Perinatal
Infections

Publications — ASID | Australasian Society for Infectious Diseases



https://asid.net.au/publications

Varicella - exposure in pregnancy

* ‘Exposure’
o sharing home
o face to face > 5 minutes
o same room > 1 hour

* Check serology if uncertain past history of chicken pox or VZV
immunisation

* If negative IgG, and
o Exposure < 96hrs earlier, give ZIG (order through Red Cross 07 3838 9010)
o Exposure > 96hrs but < 10 days, give ZIG

o Exposure > 10 days no ZIG; give aciclovir if risk factors for maternal complications
(> 20/40, lung disease, immunocompromised, smoker)



Varicella in pregnancy

* At risk times for baby:

» 12-28 weeks 1.4% risk of Fetal Varicella Syndrome (scarring of skin, low birth
weight, prematurity, problems affecting limbs, brain and eyes)

« 7 days before birth to 2 days after delivery
« >2 - 28 days after delivery in infants < 28 week gestation or < 1000g

* At risk times for mother:
* risk of maternal complications throughout pregnancy
« give aciclovir if seen within 24 hours of onset of rash
* Risk higher if > 20 weeks gestation



Varicella in pregnancy
« Refer all women with Varicella in pregnancy

- Liaise by phone with the GP Liaison Midwife to reduce risk to
other pregnant women (isolation will be required)



Vaccination before, during, after...

* Preconception
o MMR, Varicella, Influenza, COVID-19
o Pneumococcus (for at risk women including smokers)

* During pregnancy
* Influenza, COVID-19
« dTpa at 20 - 32 weeks in each pregnancy
« RSV vaccine between 28-36 weeks in each pregnancy
« Other inactivated vaccines if benefits of protection from vaccination outweigh the risks; avoid

fever
« Only absolute C/I = smallpox, although all live attenuated vaccines are C/I because of
hypothetical risk of harm

* Post partum
« MMR as required

« dTpa, Influenza, COVID-19 if not vaccinated during pregnancy The Australian Immunisation Handbook



https://immunisationhandbook.health.gov.au/

Cytomegalovirus (CMV)

 May be transmitted to baby and can have serious consequences
- Limited evidence to support screening for CMV during pregnancy

« Advise hygiene measures that reduce risk of infection including
avoiding contact with children’s saliva or urine and hand washing
after such exposure

Australian Pregnancy Care Guidelines
(Targeted Maternal Health Tests)



https://app.magicapp.org/?language=en#/guideline/jm83RE

Cytomegalovirus (CMV)

- Offer screening to pregnant women who have frequent contact
with large numbers of very young children (e.g., childcare
workers) - CMV specific ISG

- Offer testing to pregnant women if they have symptoms
suggestive of cytomegalovirus that are not attributable to
another specific infection, and/or when imaging findings suggest
fetal CMV infection - CMV specific IgG, IgM, and IgG avidity

Australian Pregnancy Care Guidelines
(Targeted Maternal Health Tests)



https://app.magicapp.org/?language=en#/guideline/jm83RE

Zika Virus

- Management of pregnant women

* inquire about travel history

« if history of travel to a Zika virus affected country during/immediately prior to
pregnancy -> evaluate

 Remind travellers to all areas where mosquito borne diseases
are present to use mosquito bite prevention measures

Flavivirus infection (including Zika virus) | Australian Government Department of Health and Aged Care
Zika virus | healthdirect



https://www.health.gov.au/diseases/flavivirus-infection-including-zika-virus
https://www.healthdirect.gov.au/zika-virus

Zika Virus - Preventing sexual transmission

« Men who have travelled to Zika virus affected areas whose
partner is pregnant:
« avoid unprotected sex for duration of pregnancy

« Men who have travelled to a high or moderate risk country whose
partner iIs not pregnant:
« avoid pregnancy and unprotected sex for at least six months

Flavivirus infection (including Zika virus) | Australian Government Department of Health and Aged Care
Zika virus | healthdirect



https://www.health.gov.au/diseases/flavivirus-infection-including-zika-virus
https://www.healthdirect.gov.au/zika-virus

COVID-1

ABOUTUS ABOUT LIVING EVIDENCE LIVING GUIDELINES RESEARCH AND INITIATIVES RESOURCES

Australian NATIONAL

Livit i CLINICAL
iving Ewd_ence EVIDENCE

Collaboration TASKFORCE

Powered by Monash University COVID-19

Caring for people with COVID-
19

Supporting Australia’s healthcare professionals with
continually updated, evidence-based clinical guidelines

Funding has now been discontinued for the National Clinical Evidence Taskforce and the COVID-19 guidelines
as of 30 June 2023

These guidelines are no longer continually updated but will remain online until the guidance becomes
inaccurate and/or no longer reflects the evidence or recommended practice.

For three years, the COVID-19 guideline delivered trusied, up-to-date clinical guidelines and flowcharts for
everyone throughout the COVID-19 pandemic

The Taskiorce provided a successful model of rapid evidence surveillance, while implementing a world-first,

cross-disciplinary collaboration, including healthcare workers, evidence experts, consumers and 35 peak health
bodies across Australia

Communiques »

LIVING CLINICAL

GUIDELINES FLOWCHARTS

COVID-19 - Australian Living Evidence Collaboration


https://livingevidence.org.au/living-guidelines/covid-19/#clinical-flowcharts

CASE STUDY
KATE - COMPLEX CASE STUDY



KATE

- Kate presents at 35 weeks for an unscheduled appointment

* Her pregnancy has been progressing smoothly, but she is clearly
anxious. Her baby, who usually “kicks like a world cup soccer
player”, has been noticeably quiet since yesterday afternoon.
She asks “Is something wrong with my baby?”

 What do you say to her?
* What do you do if you can hear the fetal heart?
* What do you do if you cannot hear the fetal heart?



Decreased fetal movements

* Perceived changed or decreased fetal movements
- sensitive non-specific indicator of fetal compromise
« associated with impaired placental function

* Adverse pregnancy outcomes reported after altered fetal
movements
- threatened preterm labour; preterm birth
- fetal growth restriction (FGR); small for gestational age (SGA)
« stillbirth and neonatal death; congenital abnormalities, neonatal stroke
- feto-maternal haemorrhage



Maternal concern about altered fetal
movements

« Advise woman to present for assessment

* If 2 28 weeks advise urgent presentation
o do not wait until next day

« Assess woman as soon as possible within 2 hours of presentation

o perform FHR monitoring/CTG
= <24 weeks - hand-held Doppler
= 24-27+6 weeks - hand-held Doppler/CTG as per local protocols
= 228 weeks - CTG

o consider obstetric USS



Queensland Clinical Guidelines | Queensland Health



https://www.health.qld.gov.au/qcg

Clinical practice guideline DFM



https://learn.stillbirthcre.org.au/wp-content/uploads/2023/05/DFM_Clinical-Practice-Guideline_V2.5_Mar2023.pdf




Home fetal dopplers

« may provide false reassurance about baby's well-being

« caution expectant parents about the potential risks of using
home fetal dopplers

« advise expectant parents to present immediately to a maternity
facility if they are concerned about their baby’s well-being



Home fetal dopplers

4 September 2024 - TGA removed all home fetal
?oppl;rrs from the Australian Register of Therapeutic Goods
ARTG

home fetal dopplers will no longer be available for purchase
however, there may be resale of second-hand devices

TGA also considers Baby Movement Apps to be medical
devices and must be included in the ARTG

Practice Support | Update on home fetal dopplers



https://practicesupport.org.au/article/important-information-for-general-practitioners-who-care-for-pregnant-women

Safer Baby Bundle - reducing preventable
stillbirth

« Smoking cessation

» Fetal growth restriction (FGR)
 Decreased fetal movement (DFM)
* Side sleeping

« Timing of birth

Safer Baby in Pregnancy | The Centre of Research Excellence in Stillbirth



https://stillbirthcre.org.au/parents/safer-baby

Home | Stillbirth CRE eLearning


https://learn.stillbirthcre.org.au/

Pre-term birth prevention

» Routine transabdominal (TA) cervical length measurement at 20

week morphology scan
o< 35mm (TA) or cannot be clearly seen TA, transvaginal (TV) assessment
recommended

0< 25mm TV - commence vaginal progesterone pessaries 200mg nocte
and refer to obstetrics/ MFM

* Encourage smoking cessation

Queensland Clinical Guidelines | Queensland Health



https://www.health.qld.gov.au/qcg

Pre-term birth prevention



Stillbirth and preterm birth prevention GP
education (resources from past event)

Queensland Preterm Birth Prevention Program GP Workshop



https://metronorth.health.qld.gov.au/wp-content/uploads/2024/04/qptbpp-gp-forum.pdf

RBWH Obstetric Review Centre (ORC)

« Common presentations include:
o Labour/preterm labour
o Uncertainty about term or preterm prelabour rupture of membranes
o Decreased or no fetal movements
o Review of hypertensive women referred by their GP, obstetrician or midwife
o Bleeding after 14 weeks
o Headaches
o Feeling unwell
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